
Sellersburg Town Council 

August 14, 1995 

Executive Session 

An Executive Session of the Sellersburg Town Couilcil was held at the Sellersburg Library 
at 6:00 p.m. to discuss pending litigation and personnel matters. Those present were: 

Stanley E. Tucker, Council President; Doug Eddings, Jr., Council Vice President; Kenneth 

Alexander, Council Member; Linda G. Schafer, Clerk Treasurer; Perry McCall, Town Attorney; 
with Dave-Broady, Council Member arriving at 6:09 p.m. and Karl Truman, Council Member 
arriving at 6:21 p.m. 

i 

Called To Order 

President Tucker called the executive session to order at 5:57 p.m. 

Topics of Discussion  

EMC Contract 

Water Bond Issues 

Special Meeting, Wednesday, August 16, 1995 
[...]
is an annual electricity amount of $ 113,220, which includes electricity for all facilities 
referenced in Appendix B, as well as 2/3 of electricity charges for the Town Hall. . This 
amount will be adjusted, with a corresponding adjustment to EMC-compensation, whenever 
there is a change in electricity rates, retroactive to the date of the change. During any 
contract year, twenty-five percent (25%) of amounts expended by EMC which aggregate to 
a total less than the benchmark for electricity, will be returned to the Town within 60 days 
of the end of the contract year. Any amounts over the threshold will be borne by EMC. 

Chemicals Adjustment. Included in the initial compensation to be paid EMC by the Town 
is an annual chemical amount of $34,795. This threshold will be adjusted annually using the 
same CPI change as used in overall compensation adjustments. During any contract year, 
twenty-five percent (25%) of amounts expended by EMC which aggregate to a total less 
than the benchmark for chemicals will be returned to the Town within 60 days of the end of 
the contract year. Any amounts over the threshold will be borne by EMC. 

Annual Maintenance and Repair Costs. EMC shall pay all individual repair parts, 
maintenance materials and maintenance services items under $2,000, excluding EMC labor, 
during the term of this Agreement. Any maintenance or repair item which costs in excess 
of $2,000 shall be approved in advance by the appropriate Town representative and paid 
directly by the Town. 

Included in the maintenance and repair budget will be appropriate preventive and corrective 
maintenance on all Town fire hydrants. EMC shall not, however, be responsible for the 

11 



transfer between Town funds of amounts stemming from fire hydrant maintenance as has 
been past Town'practice. 

For the first year of this contract, the annual budget for maintenance and repair items under 
$2,000 individually is established at $63,000. This threshold will be adjusted annually using 
the same CPI change as used in overall compensation adjustments. Any amount less than 
the established threshold not expended by EMC for maintenance during a given contract 
year will be returned to the Town in full within 90 days of the end of the contract year. 
During any contract year amounts expended by EMC which aggregate to a total greater 
than the benchmark for maintenance and repair items will be the responsibility of EMC. 

Capital Expenditure. For the purpose of this Agreement, a capital item will be defined as 
any item of equipment or repair which represents a non-routine type of purchase or repair 
and costs more than $2,000. All capital replacements which are to be paid for directly by 
the Town and charged against the Town's capital expenditure fund, shall be submitted to 
the Town for approval prior to proceeding with the replacement, except in cases of an . 
emergency where EMC may purchase the item and rebill the Town. Each request will 
identify cause for repairs, estimated costs for repairs, cost for replacement, justification and 
degree of urgency for replacement. 

Sales Tax/Corporate Tax. As has been past Town administration practice, EMC will 
include required sales tax amounts on all water billing invoices. Upon collection of this 
sales tax by EMC, EMC will deposit said funds in the Town's designated Bank account. As 
appropriate, EMC will remit said collected taxes to the appropriate taxing authorities. 
Upon said remittance, EMC will invoice the Town of Sellersburg for the identical amount, 
said refund due EMC by the Town within 10 days of receipt of invoice. EMC will also be 
responsible for paying the quarterly corporate tax. Upon said remittance, EMC will invoice 
the Town of Sellersburg for the identical amount, said refund due EMC by the Town within 

10 days of receipt of invoice. 

V. MISCELLANEOUS 

Term. Services shall be retroactive to on August 1, 1995, and end on July 31, 1998, unless 
the Agreement is extended or terminated as hereinafter provided. 

Termination. Either party to this Agreement may terminate this Agreement upon material 
breach by the other party providing such terminating party first provides written notice of 
such breach to the other party, and assuming that such breach of performance issue is not 
corrected within 90 days. In this event, EMC shall continue to provide the operations staff 
for a period of at least 90 days beyond the date of termination at cost plus 12%.. 

The Town shall have the right to cancel without cause after the expiration of three (3) 
years. 

Extension. The Town, at its option, may extend the Agreement for two (2) one ( 1) year 
periods under the same terms and conditions as stated herein. The first extensions shall 

12 



cover the period of August 1, 1998 through July 31, 1999, the second option for an 
extension shall cover the period of August 1, 1999 through July 31, 2000. The exercise of 
either option must be completed in writing within one hundred twenty ( 120) days prior to 
the expiration of the initial Agreement or expiration of any renewal periods. 

Representative. The Town will inform EMC in writing at the inception of this contract, 
the name and title of the Town's authorized representative. 

Warranties and Guarantees. EMC shall assist :the Town with enforcement of existing 
equipment warranties and guarantees, and maintain all warranties on any new equipment 
purchased after the Agreement is executed. The Town shall cooperate with EMC on any 
existing guarantees and warranties for the mutual benefit of the Town and EMC. 

Noncollusion. EMC certifies, under the penalties for perjury, by the signature of the duly 
authorized corporate representative below, that it has neither given nor received anything of 
value other than the consideration set forth herein, to secure this Agreement with the Town 
of Sellersburg, Indiana. It further certifies, that EMC has not promised anything of value to 
any agent, employee, or officer of the Town of Sellersburg, Indiana nor colluded with them 
to obtain this Agreement. 

Scheduled Meetings. EMC shall meet with the designated Town representative at the 
Town's convenience, at least on a monthly basis. The purpose of these meetings will be to 
discuss the operations at the Facilities with special emphasis placed on items which are 
unique, or are funded by the Town's capital expenditure fund. 

Existing Laws. EMC shall comply with all applicable Local, State, and Federal laws and 
regulations as they pertain to the Facilities. 

Changes. In the event that any changes in the scope of the operation of the Facilities shall 
occur, including but not limited to, changes in governmental regulations or reporting 
requirements, effluent standards, pretreatment programs and testing, collection system 
cleaning requirements, sludge disposal restrictions, or changes in scope of services in 
Article II of this Agreement, which increase the cost of operating the Facilities, EMC shall 
be entitled to additional compensation which shall be retroactive to the date of the change 
and negotiated by the parties within 90 days. 

Any changes in scope of services which decrease the cost of operating the Facilities shall 
entitle the Town to a reasonable amount of reduction in the operation and maintenance 
budget, also retroactive to the date of change. 

Hold Harmless. EMC agrees to and shall hold the Town, its elected and appointed 
officers, and its employees, harmless from any liabilities for claims or damages for personal 
injury or property damage which is caused by, or arises from the negligence of EMC. Such 
indemnification shall include, but not be limited to, indirect consequential and pollution 
damage. In turn, the Town agrees to and shall hold EMC, its officers and its employees, 

13 



APPENDIX A: EFFLUENT/ WATER QUALITY GUARANTEE 

:EMC will operate and main tain•tlie.Wat:er/WastewaterFTreatn eitt:Plants so that the effluent discharged 
Y;;•h;%Z:.f:.: Y,al " Sr :rr; .'h •, ,., w Ky; r ..: R..; •....••;U 

will meet the requirements ofah'er Clean Water Act and the NPDES'permit respectively. 

Wastewater:  

EMC will be responsible for meeting the effluent quality requirements of the NPDES permits unless one 

or more of the following occurs: 

1. The influent to the treatment plant does not contain adequate nutrients to support operation of 
biological processes and/or contains toxic substances which can not be removed by existing 
process and facilities (see Definitions below). 

2. - Toxic discharges into the sewer system in volumes which would -make compliance with discharge 
limits substantially impossible. 

3. , The flow, influent BOD, influent TSS, influent Ammonia, and/or influent TKN is greater that the 
plant design parameters, which are the following: 

Average Flow 1.5 MGD 
Peak Flow 3.8 MGD 

Influent BOD 2,189 lbs. 
Influent TSS 2,502 lbs. 
Influent Ammonia 375 lbs. 

4. If the Treatment Plant can operate only at a reduced capacity due to the construction activities, 
fire, flood, adverse weather conditions, labor disputes or other causes beyond FMC's control. 

Water:  

EMC will be responsible for meeting the finished water quality requirements of the Clean Water Act 
unless one or more of the following occurs: 

1. The raw water to the treatment plant contains toxic substances which can not be removed by 
existing process and facilities (see Definitions below). 

2. Toxic discharges into the water supply system in volumes which would make compliance with 
water quality limits substantially impossible. 

16 



The average demand, peak demand, influent turbidity, influent iron, and influent manganese is 
greater than the plant design parameters, which are the following: 

Average Demand 
Peak Demand 
Influent Turbidity 

4.0 MGD (Per Clark Henson) 
4:3 MGD (Per Clark Henson) 
Not Required 

4. If the Treatment Plant can operate only at a reduced capacity due to the construction activities, 
fire, flood, adverse weather conditions, labor disp4tes or other causes beyond EMC's control. 

5. ' In the event that influent Lead, and Copper concentrations become excessive when compared to 
current raw water levels from the existing surface water supply. 

Definitions:  

Toxic: Any substance or combination of substances contained in the influent to the Treatment Plant in 
sufficiently high concentrations so as to interfere with the treatment processes necessary for the 
removal of organic and chemical constituents of the wastewater required to meet the discharge 
requirements of the NPDES permit. 

17 



APPENDIX B: FACILITIES DESCRIPTION 

Wasteivater Plant 

1 Bar Screen 
1 Shredder 
1' Pista Grit Removal System 
2 United Oxidation Ditches 
2 Aerobic Digesters 
2 Chlorine Contact Tanks 
2 Chlorine Disinfection Systems 
1 Post Aeration System 
1' Sulfur Dioxide Dechlorinator 
6' Sludge Drying Beds 

Water Plant 

5 Wells 
No. 1 well pumps 668 gpm 
No. 2 well pumps 329 gpm 
No. 3 well is not in service 
No. 4 well is not in service 

► No. 5 well pumps 800 gpm 
1 Aeration Tank 
3 Rapid Sand Filters 
1 Clear Well 
1 Chlorine Disinfection System 
2 Backwash Filter Lagoons 

Water Distribution System 

50 Miles of Water Main 
1 Seller's Avenue Water Tank 
1 Holman's Lane Water Tank 
1 Highway 60 Water Tank 

Wastefvater Collection System 

18 Lift Stations 
3 Flood/Effluent Pump Stations (three by-passes) 
158,400 Feet of Sewers (30 miles) 
SSO's - N/A 

18 



Vehicles and Equipment 

YEAR MODEL ' - CONDITION COMMENTS DEPT. 

1986 Chevrolet 1/2 Ton Pickup Poor Uses oil & transmission fluid WTP 

1990 Ford F350 Utility Truck 'Good WTP 

1992 Ford F150 Svc. Truck Good New transmission WTP 

1988 Dodge Ram Charger Good ,` 300 Mi. on motor WTP 

1994 Chevrolet 1 Ton Dump Good 4 WD w/snowplow WTP 

1993 Case 360 Backhoe Good 8 yrs. payments remaining WTP 

1985 Case 480 Backhoe Good WTP 

1968 Low Boy Trailer Good Transport backhoes WTP 

1986 Chevrolet Custom Dix Fair 72,2421 mi., tires poor WWT 

1993 For F250 XL Good Battery needs tested WWT 

1992 Ford F350 Utility Truck Good WWT 

1993 Ford F250 XL 4X4 Good Gas gauge faulty —warranty WWT 

1987 Ford F700 Dump Truck Good WWT 

4" Marlow Pump Good Trailer mounted WWT 

175 Air Compressor Good 151 hrs. WWT 

1992 Sreco Sewer Flusher Good 285 hrs., repair hose end WWT 

1991 Portable Generator Unknown 70 hrs., won't start WWT 

1991 Portable Generator Good 69 hrs. WWT 

Portable Generator Unknown 45 hrs., won't start WWT 

Floater Unknown 199 mi., won't pump WWT 

19 



APPENDIX C: Capital Expenditure Estimate 

Software ($10,590) 
IN TAABS - $4,970 
■ Side Arm - $2,000 
■ Operations PAC - $ 1,545 
■ Word Perfect - $500 
■ WorkSafe - $400 
■ Lotus - $500 
® Paradox - $ 125 
e. Miscellaneous - $550 

Hardware ($10,000) 
e Fax - $500 
■ Printers (Plant & Office) - $ 1500 
■ WWTP computer - $3,000 
0 2-person network for office $5,000 

TOTAL - $20,590 



APPENDIX D: BENEFITS COMPARISON 

Single Person: 

The Town of Sellersburg: 

• Premium Contribution ($6.83 x 52) 
• Annual Co-Pays (estimated) 

Environmental Management Corporation: 

• Premium Contribution 
• Annual Deductible 
• Annual Co-Pays 
• Medical Expenses of $2,500.00 (A) 

Dependent Coverage: 

The Town of Sellersburg: 

• Premium Contribution ($59.38 x 52) 
• Annual Co-Pay (estimated) 

Environmental Management Corporation: 

$355.16 
50.00 

$405.16 

$ 0.00 
100.00(B) 

0.00 
500.00 (B) 

$ 600.00 

$3,087.76 
100.00 

$3,187.76 

• Premium Contribution ($ 100.00 x 12) 11,200.00 
• Annual Deductible 300.00(B) 
• Annual Co-Pays 0.00 
• Medical Expenses of $5,000.00 (A) 1,000.00(B) 

$2,500.00 

Assumes out-of-network services. Use of the P.P.O. will provide even more cost effective medical 
services. 

(B) This expense assumes the maximum out-of-pocket medical expenses are incurred by the employee 
during the reporting period. In a year with zero medical expenses, this entire amount will be 
retained. by the employee. 

21 



Special Meeting 

Sellarsburg Town Council. 

Augu=t 16, 1995 

Page 22. 

Atto'ney McCall Addressed Council/Amendments To EMC Contract  

Motion made by President Tucker to approve the amendments to the contract retroactive to 
August 1, 1995 and seconded by Council Member Eddings. 

Vote 4-0 

Adjournment  

Motion made by President Tucker to adjourn this meeting and seconded by Council Member 
Eddings. 

Vote 4-0 

With no further business, this meeting was adjourned by President Tucker at 7:18 a.m. 

., David Broady 

Aulton D. Edgings, Jr. 

nneth Alexan 

Absent 

Karl Truman 

••z 
Stanley/ E. Tucker 

Clerk Treasurer 



Sellersburg Town Council 

August 21, 1995 

Public Hearing 

An Public Hearing of the Sellersburg Town Council was held'at the Sellersburg Library 

at 6:30 p.m. to discuss the 1996 Budget for the Town of Sellersburg and Tax Rate for. 
the Town of Sellersburg. Those present were: pavid Broady, Council Member; Ken 
Alexander, Council Member; Karl Truman, Council`Member; Linda G. Schafer, Clerk Treasurer; 

Perry McCall, Town Attorney; with Stanley E. Tucker, Council President and Aulton D. 

Eddings, Jr.,.Vice President; being absent from this meeting. 

Called To Order  

Council Member Broady called the public hearing to order at 6:40 p.m. 

Citizens Present 

Chief David Kinder 
.Cheryl Dean 

e 

Town of Sellersburg 1996 Budget And Tax Rate  

Council Member Broady read the 1996 estimated budget, 1996 Salary, Holiday and Longevity 
Ordinance and presented the estimated 1996 tax rate for the'Town of Sellersburg. 

Adjcurnment' 

Motion made by Council Member Truman to adjourn the public hearing and seconded by Council 
Member Alexander. 

With no further business this meeting was adjourned at 7:05 p.m. 

Davi3 Broady 

Absent 
Aulton D. Eddings, Jr. 

-Mnna_th Alexande 

Karl Truman 

'Absent 
Stanley E. Tucker 

Attest-: Linda G. Schafer 

Clerk, Treasurer 



D 

0 

a 

Sellersburg Town Council 
August 25, 1995 

Public Hearing 

An Public Hearing of the Sellersburg Town Council was held at the Sellersburg Library 
[...]
account. As appropriate, EMC will remit said collected taxes to the appropriate 
taxing authorities. Upon said remittance, EMC will invoice the Town of Sellersburg 
for the identical amount, said refund 'due EMC by the Town within 10 days.,of receipt 
of invoice. EMC will.also be responsible for paying: the quarterly corporate tax. 
Upon said remittance,' EMC will invoice the Town of Sellersburg for the identical 
amount, said refund due EMC by the Town within 10 days of receipt of invoice. 

13 



V. • • MISCELLANEOUS . 

Term. Services shall be retroactive to on August 1, 1995, and end on July 31, 1998, 
unless the Agreement. is" extended or tenninated as hereinafter provided. 

Termination. Either party to this Agreement may terminate this Agreement upon 
material'breach by the other party providing sucli.terminating party first provides 
written notice of such breach to the other party, and assuming that such breach of . 
performance issue is not corrected within. 90 days'.: In this event, EMC shall continue 
to. provide the operations staff for a period of ai least 90 days beyond the date of 
termination at cost plus 12%. 

The Town shall have the right, to cancel without cause after the expiration of three (3) 
years. 

Extension. The Town, at - its option, may extend the Agreement for two .(2) one (1) 
year periods under the same tenns and conditions as stated herein. The first - 
extensions shall cover the period of August.1, 1998 through July 31, 1999, the second 
option for art extension shall cover the period of August 1, 1999 through July 31, 
2000. The exercise of either option must be completed in writing within one hundred 
twenty •(120) days prior to the expiration of the initial Agreement or expiration of any . 
renewal periods. 

Representative.. Tke. Town . will infonn EMC in writing at the inception of this 
contract, the name and title of the Town's authorized representative. 

Warntnties and Guarantees. EMC shall assist the Town with enforcement of existing' 
equipment warranties and guarantees, and maintain all warranties. on any new 
equipment purchased after the Agreement is executed.' The Town shall cooperate with 
EMC on any existing guarantees and .warranties for the, mutual benefit of the Town 
and EMC. 

Noncollusion. - EMC certifies, under the'penalties for perjury, by the signature of the 
duly authorized corporate representative below, that it has. neither given nor received 
anything of, value other than the consideration set forth -herein, to secure this 
Agreement with the Town of Sellersburg, Indiana. It further certifies, that EMC has 
not promised anything of value to any agent, employee, or officer of the Town of 
Sellersburg, Indiana nor colluded with them to obtain this Agreement. 

Scheduled Meetings. EMC shall meet with the designated Town representative at the 
Town's convenience, at least on a monthly basis. The purpose of these meetings will 
be to discuss the operations at the Facilities• with special emphasis placed on items 
which are unique, or,are funded by the Town's capital expenditure fund. 

Existing Laws. EMC shall comply with all applicable Local, State, and Federal laws 
and regulations as. they pertain to the. Facilities: 

14 



Changes. In the event that any changes in the. scope of the operation of the Facilities 
shall occur, including but not limited to; changes in governmental regulations or 
reporting requirements, effluent standards, pretreatment programs and testing,, 
collection system cleaning requirements, sludge disposal restrictions, or changes in 
scope of services in Article II of this Agreement, which increase the cost of operating 
the Facilities, EMC shall be entitled to additional compensation which shall be 
retroactive to the date of the change and negotiated by the parties within 90 days. 

Any changes in scope of services..-which decrease the cost of operating the Facilities. 
shall entitle the Town to a.reasonable amount of reduction in the operation and 
maintenance budget, also retroactive to the date of change. 

Hold Harmless. EMC agrees to and shall hold the Town, its elected and appointed 
officers, and its employees, harmless from any liabilities for claims .or damages for 
personal injury or property damage which is caused by, or arises from the negligence 
of. EMC.. Such indemnification.. shall include, but not be limited to, indirect 
consequential and pollution damage. Jn turn, the Town agrees to and shall hold 
EMC, its officers and its employees,harmless from any liabilities for claims or 
damages for personal injury or property damage that is caused by, or arises from, the 
negligence of the Town. 

.Comparative Responsibility. In the event that both EMC and the Town are found by 
an independent fact finder to be negligent, and -the negligence of both is the 
proximate cause of such claim: for damage for personal injury, or property damage, 
then in such an event-each party shall be-responsible for the portion of the liability 
equal to such pany.'s comparative share of the total negligence. 

Waiver. The failure on the part of either patty to enforce its rights as to'any 
provision of this Agreement shall not be construed as a waiver of its rights to enforce 
such.provisions in the future. 

Assignments. This Agreement shall not be assigned by either party without the prior 
written consent of the other party unless such assignment shall be an affiliate or 
successor of either party: 

Nondiscrimination. EMC agrees and shall refrain from. unlawful'disctimination in 
employment and undertakes affirmative action to ensure a quality of-employment 
opportunity and eliminate the. effects of past discrimination; shall comply with 
procedures and requirements of the State Human Rights Department's regulations 
contenting equal employment opportunity and.Affinmative Action; and shall provide 
such infonnation, with respect to its' emnployees and applicants for employment and, 
assistance as the department may reasonably request. 

Relationship. ..It is understood that the relationship of EMC to the Town is that of an 
independent contractor and that none of the employees or agents of EMC shall be 
considered employees of the Town., 

15 



Force Majeur+e. • Each party's performance under.this Agreement -shall be excused if . 
the.party is. unable to perform because of actions due to causes. beyond its reasonable-
-control, including but not limited to, Acts: of God, the acts of civil or military 
authority, floods, epidemics, quarantine. restrictions, riots, strikes, and commercial' 
impossibility. In the event of any such force majeure, the party. unable to perfonn. 
shall notify the other party within 24 hours of the existence. of such force majeure. 
and shall be required to resume perfonnance of .its obligations under this Agreement 
upon the termination of the aforementioned force majeure. 

.Authority to Contract. Each party warrants and represents that it has authority to 
enter into this Agreement. 77te Pown warrants, represents and certifies that it has 
appropriate funds available for payments to EMC required by this Agreement. If the 
Town is unable to provide appropriate funds, EMC shall have the option of . 
terminating this Agreement. 

Access: - EMC agrees to allow Town officials, access to the Facilities covered by this 
Agreement during nonnal working hours. 

Notices. All notices shall be in writing and shall be delivered in person` or transmitted 
by certified or registered mail, return receipt requested. Notices required to be given 
to EMC shall be addressed to: 

Environmental Management Corporation 
689. Craig Road 
St. Louis, Missouri 63141 

Attention:- Mr. Michael S. McKee, President and C.O.O. . 

Notices required to be given to the Town shall be addressed.to: - 

Town of Sellersburg 
.316 East Utica 
Sellersburg, Indiana 47172 

Attention:   

t, 

16 



APPENDIX A: EFFLUENT/ WATER QUALITY GUARANTEE 

EAIC,,will operate and maintain the Water/Wastewater Treatment Plants'so that the effluent, 
discharged will meet the requirements of the Cleat. Water Act and the NPDES permit 
respectively. 

Wastewater:  

EMC-will be responsible for meeting the effluent'qualify requirements of the NPDES permits 
unless one or more of the following occurs: 

1. The influent to the treatment plant does not contain adequate; nutrients to support operation 
of biological processes and/or contains toxic substances which can not be removed by ' 
existing process and facilities (see Definitions below). 

2. .. Toxic. discharges into the sewer system in volumes which would make compliance with 
discharge limits substantially impossible. 

77ie,flow, influent BOD, influent TSS, influent Ammonia, and/or influent TKN is. greater 
that the plant design parameters, which are the following: 

r-  

Average. Flow 
Peak Flow 
Influent BOD 
Influent TSS 
Influent Ammonia 

1.5 MGD 
3: 8 MGD 
2,189 lbs. 
2,502 lbs. 
375 lbs. 

4.. If the Treatment Plant can operate only at a reduced capacity due to the construction 
activities, fire, flood, adverse weather conditions, labor disputes or. other'causes beyond 
EMC's control: 

Water:  

EMC will be responsible for meeting the finished water quality requirements of the Clean Water. 
Act unless, one or more of the following occurs 

1. The raw water to the treatment plant contains toxic substances which can not be removed by 
existing process acid facilities (see Definitions below). 

2. Toxic discharges into the water supply system in"' volumes which would make compliance 
with water quality limits substantially impossible. 

18 



3. The. average demand, peak demand, influent turbidity, influent. iron, and influent 
manganese is greater than the plant design parameters, which are the following: 

Average Demand 
Peak Demand 
Influent Turbidity 

4.0 MGD (Per Clark Henson) . _. 
4.3 MGD (Per 'Clark Henson) 

Not .Required 

4. If the Treatment Plant can operate only at a reduced capacity due to the construction 
activities, fire, flood, adverse weather conditions,' labor disputes or other causes •beyond 
EMC's control. 

5. In the• event that influent Lead, and Copper concentrations become excessive when 
compared to current raw water levels from the existing surface water supply. 

Definitions:  

Toxic: Any substance or combination of substances contained in the influent to the 
Treatment Plant in sufficiently high,concentrations so as•to interfere with the 
treatment processes necessary for the removal of organic and chemical constituents of 
the wastewater required to meet the discharge requirements of the NPDES permit. 

19 



APPENDIX B. FACILITIES DESCRIPTION . 

'Wastewater Plant 

1 Bar Screen 
I Shredder . 
I Pista Grit Removal System 
2 United Oxidation Ditches 
2 Aerobic Digesters 
2 Chlorine Contact Tanks 
2 Chlorine Disinfection Systems 
1 Post Aeration System 
1 Sulfur Dioxide Dechlorinator 
6 Sludge Drying Beds 

Water Plant 

S Wells 
► • No. 1 well pumps 668 gpm 
► ' No. 2 well pumps 329 gpm 
► No. 3 well* is not in service 
► No. 4 well is not in service 
► No. 5 well pumps 800 gpm 

1. Aeration Tank 
3 Rapid Sand Filters 
1 Clear Well 
1 Chlorine Disinfection System 
2 Backwash Flitter Lagoons 

Water Distribution System 

50 Miles of Water Main 
1 Seller's Avenue Water Tank 
1 Holman's Lane Water Tank 
1 Highway 60 Water Tank 

Wastewater Collection System 

18 Lift Stations 
3 Flood/Effluent Pump Stations (three by-passes) 
.158,400 Feet of Sewers (30 miles) 
SSO's - N/A 

20 



Vehicles and Equipment 

YEAR MODEL CONDITION COMMENTS DEPT. 

7986 Chevrolet 1/2 Ton Pickup Poor Uses oil & transmission fluid WTP 

1990 'Ford F350 Utility Truck Good WTP 

1992 Ford F150 Svc. Truck Good New_ transmission WTP 

1988 Dodge Ram Charger. Good 300 Mi. on motor . WTP 

1994 Chevrolet I Ton Dump Good 4 WD w/snowplow WTP 

1993 Case 360 Backhoe Good 8 yrs: payments remaining WTP 

1985 Case 480 Backhoe Good WTP 

!968 Low Boy Trailer. Good Transport backhoes WTP 

!986. Chevrolet Custom Dix Fair 72,2421 mi.,-tires poor WWT. 

'993 For F250 XL Good . Battery needs tested WWT 

.x'992 . Ford F350 Utility Truck Good WWT 

:993 Ford F250 XL 4X4 =Good .. Gas gauge faulty —warranty WWT 

987. Ford F700 Dump Truck Good. WWT 

4" Marlow Pump :. Good Trailer mounted WWT 

175 Air ,Compressor Good 151 firs. WWT-

j992 Sreco Sewer Flusher Good . 285 hrs., repair hose .end WWT 

11.991: Portable Generator Unknown 70 hrs.; won't start WWT 

11991 Portable Generator Good 69 hrs. WWT 

Portable Generator Unknown 45 hrs., won't start WWT -

Floater Unknown 199 mi., won't pump WWT 

21 



i 

APPENDIX C: Capital Expenditure Estimate . 

Software. ($10,590) 
■... TAABS - $4,970 
o Side Ann. - $2; 000 
■ Operations PAC - $1,545-

Word Perfect - $500. ' 
o WorkSafe - $400 
■ Lotus - $500 
■ Paradox - $125 
■ Miscellaneous - $550 

.Hardware ($10, 000) 
■ . Fax - $500 
■ Printers (Plant &. Office) - $1500 
o WWTP computer - $3,.000 

2. person-network for office $5, 000 

TOTAL - *$20, S90 - . 

22 



APPENDIX D: BENEFITS COMPARISON 

Single: Person: 

The .Town of Sellersburg: 

* . Premium Contribution ($6.83 x 52) 
• Annual. Co-Pays (estimated) 

Environmental Management Corporation: 

• Premium Contribution 
• ' Annual Deductible 
• Annual Co-Pays 
• Medical Expenses of $2,500.00"• 

Dependent Coverage: 

The Town of Sellersburg: 

• Premium Contribution ($59.38 x 52) 
• Annual Co-Pay (estimated) 

Environmental Management Corporation: 

• Premium Contribution ($ 100.00 x 12) 
• Annual Deductible 
Annual Co-Pays 

• Medical Expenses of $5,000.00^• 

$355.16 
50.00 

$405.16 

$ 0.00 
100.00(B) 

0.00 
500.00 (B) 

$ 600.00 

$3,087.76 - 
100.00 

$3,187.76 

$ 1,200.00 
300.00(B) 

0.00 
1,000.00•• 

$2,500.00 

(A) Assumes out-of-network services. Use of the P.P.O. will provide even more cost effective 
medical services. 

This expense assumes the maximum out-of-pocket medical expenses are incurred by the 
employee during the reporting period: In a year with zero medical expenses, this entire amount 
will be retained by the employee. 

'23 



WITNESS: 

IN WITNESS WHEREOF, the parties sign this Agreement as of the date fast above 
written. 

WITNESS: TOWN OF SFIJ.F,RSBURG' 

ENVLRONMENTAL MANAGEMENT 
CORPORATION 

President 

17 



Sellersburg Town Council 
Regular Meeting 
August 28, 1995 
Page 14. 

vow 

Attorney McCall Addresses Council/Contract With Environmental Management Company 

a 

Attorney McCall stated back about 10 days ago we entered into another contract with EMC, 
that contract was forwarded back to Ide Miller Donadio & Ryan, Bond Council, there needed 

to be additional changes dealing with fixed compensation and one dealing with varible 
compensation- based upon the consumer price index. The new contract has been changed to do 
that and the purpose of changing the contract in the first place was to bring us into 
compliance concerning bond issues. The information contained here does just that. These 
contracts need to be adopted before the finalization of the bond issued which is September 
7th, Thursday. The changes particularly are the fixed compensation is now $536,482.00 
annually, that's based on fixed compensaion which any adjustment to that will be based on 
the consumer price index as indicated.in the previous contract. Then what they have done, 
they've'- put another section"..in regarding varible compensaion, they give you the electricity 
adjustment, chemical adjustment and maintenance and repair adjustments. The electric 
adjustment if you recall in the previous contract, the electric would be the amount they 
determined was $ 113,220.00 that would be the same, same with the chemicals, that amount 
$34,735.00 annually remains the same and maintenance and repair adjustments remain the same. 
The only difference is those three varibles, any adjustments to them is based on the 
consumer%:price index, .there is the same clause in there that 25% of the amount spent, if 
it totals less than the amount specified the difference would return to the town which is 